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1 ] i
Date: 21 11:39:23 Date 11:43:45
TEL : 886-3-327-3456 Page Number 1 A5-20 of 25

FAX . 886-3-328-4978



samonas. FCC RADIO TEST REPORT Report No. : FG1IN2419B

Conducted Spurious Emission

LTE Band 5/ 1.4MHz
Lowest Channel / QPSK Middle Channel / QPSK

Spectrum || spectrum
Ref Level 0.00 dBm  Offset 10,00 dB Mode Auto Sweep RefLevel 0.00 dBm  Offset 10,90 d@ Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 avgpwr
Tmrk PAES Limit 'thrnk PARS
:_SPURIOUS LINE_ARS PABS -10 difiEFPURIOUS LINE ARG
_LINE_ABS_ | SPURIOUS_LINE_ABS_
20 dBm
-30 dBm -30 dBm
-40 der -40 dBm =
iy e T T SR S " Mg s,
-50 dem -50 dBm ;
o i
70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 35003 pts Stop 0.0 GHz | || Start 30.0 MHz 35003 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 793.09359 MHz -57.45 dBm -44.45 dB 30.000 MHz 815.000 MHz 100.000 kHz 804.96672 MHz -57.49 dBm -44.49 dB
860,000 MHz 1.000 GHz 100.000 kHz 976.17667 MHz -57.22 dBm -44.22 dB 860,000 MHz 1.000 GHz 100.000 kHz 918.12333 MHz -57.14 dBm -44.14 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.99325 GHz -46.68 dBm -33.68 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.63734 GHz -46.45 dBm -33.45 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99875 GHz -41.91 dBm -28,01 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.00476 GHz -41.92 dBm -28.92 d8
7.000 GHz 9.000 GHz 1.000 MHz 7.36416 GHz -43.35 dBm -30.35 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.37566 GHz -43.26 dBm -30.26 dB

™ i

Highest Channel / QPSK

==
v
Ref Level 0.00 dém  Offset 10.90 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit (lhmk Paps
jne $PURIOUS ) INE_ABS PABS
10 & i
| SPURIOUS_LINE_ABS_
-20 dem
30 dem
-40 dBém
s T A T
50 dem : =
)
-70 des
-80 de:
-90 des
Start 30.0 MHz 35003 pts Stop 9.0 GHz
Spurious Emissions
Rangelow | Rangeup | REBW | Frequency | pPowerabs | ALimit
30.000 MHz 815,000 MHz 100.000 kHz 811,9335% MHz -57.58 dém -44.58 dB.
860.000 MHz 1,000 GHz 100.000 kHz 959,05000 MHz -57.08 dBm -44.08 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.96976 GHz -46.58 deém -33.58 dB.
3,000 GHz 7.000 GHz 1.000 MHz 6.99375 GHz -41.77 dBm -28.77 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.37816 GHz -43.23 dém -30.23 d&
il
JL J
Date: 21.D) 10:
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG1N2419B

LTE Band 5/ 3MHz

Lowest Channel / QPSK Middle Channel / QPSK
n 7 Spe m
Ref Level 0.00 dém  Offset 10.90 dB Mode Auto Sweep Ref Level 0,00 dBm Offset 10,90 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit 1lwnrk Limit §heck
e SPURIOUS LINE_ABS e JRIOUS_|INE_ABS
-10 A -10 e
I _ABS_ [ spU S_LINE_ABS_
-20 dBm
-30 dBm
-40 dBm
e aang e S I U e I
Pt . T
= 50 dBm
—y
70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 350083 pts Stop 9.0 GHz | |[| Start 30.0 MHz 35008 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 815.000 MHz 100.000 kHz 813.94516 MHz -57.61 dBm -44.61 dB 30,000 MHz 815.000 MHz 100.000 kHz 774.74422 MHz -57.56 dBm -44.56 dB
860,000 MHz 1.000 GHz 100.000 kHz 914.20333 MHz -57.27 dBm -44.27 dB 860,000 MHz 1,000 GHz 100.000 kHz 882.00333 MHz -57.22 dBm -44.22 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.49488 GHz -46.70 dBm -33.70 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.49138 GHz -46.57 dBm -33.57 db
3.000 GHz 7.000 GHz 1.000 MHz 6.99725 GHz -41.89 dBm -28.89 dB 3.000 GHz 7,000 GHz 1.000 MHz 5.94376 GHz -41,39 dBm -28.39 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.36466 GHz -43.39 dBm -30.39 dB 7.000 GHz 9.000 GHz 1.000 MHz 7.37416 GHz -43.16 dBm -30.16 dB
l )i ] A J [l ) e
D 1 10:32:46 2021 10:34:45
Highest Channel / QPSK
o
v
Ref Level 0.00 dém  Offset 10.90 dB Mode Auto Sweep
SGL Count 100/100
@1 avgPwr
Limit (lhmk Paps
jne $PURIOUS ) INE_ABS PABS
-10 & i
| SPURIOUS_LINE_ABS_
-20 dem
-30 dBém
-40 dBém
o ™1 l
-50 dem =
-70 des
-80 dB
-90 des
Start 30.0 MHz 35003 pts Stop 9.0 GHz
Spurious Emissions
Rangelow | Rangeup | REBW | Frequency | pPowerabs | ALimit
30.000 MHz 815,000 MHz 100.000 kHz 772,24203 MHz -57.61 dém -44.61 dB.
2860.000 MHz 1,000 GHz 100.000 kHz 948 45667 MHz -57.38 dBém -44.38 d&
1.000 GHz 3.000 GHz 1.000 MHz 2.51987 GHz -46.62 dBm -33.62 dB
3,000 GHz 7.000 GHz 1.000 MHz 6.91376 GHz -42,01 dBm -29.01 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.36366 GHz -43.31 dBm -30.31 d&
il
JL J
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG1N2419B

LTE Band 5/5MHz

FAX . 886-3-328-4978

Lowest Channel / QPSK Middle Channel / QPSK
n 7 Spe m
Ref Level 0.00 dBm  Offset 10,00 dB Mode Auto Sweep RefLevel 0.00 dBm  Offset 10,90 d@ Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 avgpwr
Limit 1lwnrk Limit §heck
e _$PURIOUS LINE_ABS e JRIOUS_| INE_ABS
-10 A -10 e
I _ABS_ T S_LINE_ABS_
20 dBm
-30 dBm
-40 dBm
S e R . | e e e W I TP -
-50 dBm
Y
70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 35003 pts Stop 0.0 GHz | || Start 30.0 MHz 35003 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 622.55234 MHz -57.23 dBm -44.23 dB 30.000 MHz 815.000 MHz 100.000 kHz 770.42672 MHz -57.70 dBm -44.70 dB
860,000 MHz 1.000 GHz 100.000 kHz 940.85000 MHz -57.11 dBm -44.11 dB 860,000 MHz 1.000 GHz 100.000 kHz 940.43000 MHz -57.06 dBm -44.06 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.07276 GHz -46.63 dBm -33.63 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.98625 GHz -46.54 dBm -33.54 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.94826 GHz -42.01 dBm -29,01 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.80476 GHz -42.00 dBm -20.00 d&
7.000 GHz 9.000 GHz 1.000 MHz 7.37216 GHz -43.21 dBm -30.21 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.36616 GHz -43.23 dBm -30.23 dB
l )i ) 0. J [l ) e
D 1 10 8:43 1 11:00:42
Highest Channel / QPSK
Spectrum [l:g.!]
Ref Level 0.00 dém  Offset 10.90 dB Mode Auto Sweep
SGL Count 100/100
(@1 svgPwr
Limit (lhmk Paps
jne $PURIOUS ) INE_ABS PABS
-10 é‘é‘ 1
| SPURIOUS_LINE_ABS_
-20 dBm
-30 dBém
-40 dBm
P i A
50 dem - —
-70 dB
-80 dB
-90 de
Start 30.0 MHz 35003 pts Stop 9.0 GHz
Spurious Emissions
Range Low | RangeUp | RBW | Frequency |  PoweraAbs | ALimit |
20.000 MHz 215.000 MHz 100.000 kHz 797.46016 MHz -57.63 dBém -44.63 dB
860,000 MHz 1.000 GHz 100.000 kHz 916.72333 MHz -57.12 dem -44.12 d&
1.000 GHz 3.000 GHz 1.000 MHz 2.51587 GHz -46.69 dBm -33.69 dB
3,000 GHz 7.000 GHz 1.000 MHz 5.91576 GHz -41.63 dBém -28.63 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.36616 GHz -43.19 dBém -30.19 d&
i
JL J
Date: Z1. 11:
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG1N2419B

LTE Band 5/ 10MHz

Lowest Channel / QPSK Middle Channel / QPSK
n 7 Spe m
Ref Level 0.00 dém  Offset 10.90 dB Mode Auto Sweep Ref Level 0,00 dBm Offset 10,90 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit 1lwnrk Limit §heck
e SPURIOUS LINE_ABS e JRIOUS_|INE_ABS
-10 A -10 e
: TN [ SPU S_LINE_ABS_
-20 dBm
-30 dBm
-40 dBm
P F—o Y P
o, - P et St &
-50 dBm
p— |
70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 350083 pts Stop 9.0 GHz | |[| Start 30.0 MHz 35008 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 630.00984 MHz -57.55 dbm -44.55 dB 30,000 MHz 815.000 MHz 100.000 kHz 811.05047 MHz -57.45 dBm -44.45 dB
860,000 MHz 1.000 GHz 100.000 kHz 966.56333 MHz -57.08 dBm -44.08 dB 860,000 MHz 1,000 GHz 100.000 kHz 876.40333 MHz -57.35 dBm -44,35 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.50887 GHz -46.57 dBm -33.57 dB 1.000 GHz 3,000 GHz 1.000 MHz 2.50687 GHz -46.64 dBm -33.64 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.96125 GHz -41,92 dBm -28.92 dB 3.000 GHz 7,000 GHz 1.000 MHz 5.05426 GHz -41.,35 dBm -28.85 dB
7.000 GHz .000 GHz 1.000 MHz 7.37666 GHz -43.26 dBm -30.26 dB 7,000 GHz 2,000 GHz 1.000 MHz 7.36766 GHz -43.14 dBm -30.14 dB
l )i ] A J [l ) e
D 1 11:25:46 1 11:27:45
Highest Channel / QPSK
o
v
Ref Level 0.00 dém  Offset 10.90 dB Mode Auto Sweep
SGL Count 100/100
@1 avgPwr
Limit (lhmk Paps
jne $PURIOUS ) INE_ABS PABS
-10 & i
| SPURIOUS_LINE_ABS_
-20 dem
-30 dBém
-40 dBém x —
N Pt
-50 dem =
-70 des
-80 dB
-90 des
Start 30.0 MHz 35003 pts Stop 9.0 GHz
Spurious Emissions
Rangelow | Rangeup | REBW | Frequency | pPowerabs | ALimit
30.000 MHz 815,000 MHz 100.000 kHz 789,31578 MHz -57.67 dém -44.67 dB.
2860.000 MHz 1,000 GHz 100.000 kHz 98798333 MHz -57.21 dBém -44.21 d&
1.000 GHz 3.000 GHz 1.000 MHz 2.50737 GHz -46.67 dBm -33.67 dB
3,000 GHz 7.000 GHz 1.000 MHz 6.93076 GHz -41,88 dBm -28.98 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.37016 GHz -43.23 dém -30.23 d&
il
JL J
Date: Z1.
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samranas. FCC RADIO TEST REPORT Report No. : FG1N2419B
Frequency Stability
Test Conditions LTE Band 5 (QPSK) / Middle Channel Limit
Temperature Voltage BW 10MHz Note 2.
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0024
40 Normal Voltage 0.0025
30 Normal Voltage 0.0010
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0038
0 Normal Voltage 0.0005
PASS
-10 Normal Voltage 0.0010
-20 Normal Voltage 0.0020
-30 Normal Voltage 0.0020
20 Maximum Voltage 0.0084
20 Normal Voltage 0.0000
20 Battery End Point 0.0023
Note:
1. Normal Voltage =14 V. ; Battery End Point (BEP) =12 V. ; Maximum Voltage =16 V.
2. The frequency fundamental emissions stay within the authorized frequency block.
TEL : 886-3-327-3456 Page Number : A5-25 of 25
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samonas. FCC RADIO TEST REPORT

Report No. : FG1N2419B

LTE Band 7

Peak-to-Average Ratio

Mode LTE Band 7 / 20MHz
Mod. QPSK 16QAM 64QAM Limit: 13dB
RB Size Full RB Full RB Full RB Result
Middle CH 5.01 5.86 6.64 PASS
TEL : 886-3-327-3456 Page Number : A7-1 of 25
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG1N2419B

LTE Band 7 / 20MHz / QPSK LTE Band 7 / 20MHz / 16QAM
Middle Channel / Full RB Middle Channel / Full RB
Ref Level 30.00 cbm  Offset 12,50 db Ref Level 30.00 cbm  Offset 12,50 db
o att 3008 AQT 2 ms ® RBW 20 MHz o att 3008 AQT 2 ms ® RBW 20 MHz
@152 view @152 view
;\"%\: - — -
N - N S
= 7
0.0 0.0
N -‘\
14 ‘\ 1E- A\
1 v 1 \
| ¥
1E ‘. 1E ;
i
\ A
!s |
CF 2.535 GHz Mean Pwr + 20.00 db CF 2.535 GHz Mean Pyr + 20.00 dB
C y C Distribution Function Somples: 130000 C y C Distribution Function Samples: 130000
Mean | poak | crest | 10% | 19 | 0a% | p.o1% | Mean | poak | crest__ | 0% | 195 | 0a% | o019 |
Trace 1 [ 21.24 dbm 27,10 dbm 5.86 d8 2.38 0B 4.20 0B .01 0B 5.51 08 Trace 1 [ 20,17 dbm 26,92 dbm 5.75 da 3.01d8 4.93 da 5.86 dB 5.45 0B
)i [T IRy )i [
LTE Band 7 / 20MHz / 64QAM
Middle Channel / Full RB
Ref Level 30.00 cbm  Offset 12,50 db
o att 3008 AQT 2 ms ® RBW 20 MHz
(@153 view
=
[ress
o it
0.0
1E- .
X
\
§
1E !
b
\
CF 2.535 GHz Mean Pwr + 20.00 db
C y C Distribution Function Somples: 130000
Mean | poak | crest | 10% | 19 | 0a% | p.o1% |
_Trace 1 [ 19.22 dem  27.16 dbm 7.95 d8 3.07 dB .22 dB .64 OF 7.39 dB
J o e

TEL : 886-3-327-3456

FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG1N2419B

26dB Bandwidth

Mode LTE Band 7 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK [16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Middle CH - - - - 4.90 4.81 9.97 9.73 | 14.48 | 14.39 | 18.94 | 19.10
Mode LTE Band 7 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
256 256 256 256 256 256
Mod. 4QAM 4QAM 4QAM 4QAM 4QAM 4QAM
od 64Q QAM 64Q QAM 64Q QAM 64Q QAM 64Q QAM 64Q QAM
Middle CH - - - - 4.94 - 9.75 - 14.63 - 18.86 -
TEL : 886-3-327-3456 Page Number : A7-3 0of 25
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG1N2419B

LTE Band 7

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

ctrum &3 pectrum &3
Ref Level 30.00 dém  Offset 12,50 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 12.50 db & RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 15.35 dBm| ™Il 14,00 dBm|
2.53440100 GHz 2.59505000 GHz,
= ¥ ndB 26.00 dB| « e ndB 26.00 dB)|
0 P P WA A B 4.895000000 MHZ 104 A Pedesmn [N P BN A 4.805000000 MHZ]
Q factor 517.7] | Q factor 527.6]
/
Iy | oa f |
/ g i ;
-10 df -10 o -
7 | 7 T
o / o / |
J / |
) + ~ 30
™ . o B A e
Y po \ - o
pR LY. WV S e i I
-50 d -50 di
60 d -60 db
CF 2,535 GHz 1001 pts Span 10.0 MHZ CF 2.535 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 2,534401 GHz 15.35 dBm ndB down 4.655 MHz ML 2.53505 GHz 14.88 dBm ndB down 4,505 MHz
TL 1 2532542 GHz -10.77 dém ndé 26.00 dB TL 1 2.532602 GHz -11.02 dém ndé 26.00 d8
T2 1 2,537433 GHz -10.45 dém Q factor 517.7 T2 1 2.537408 GHz -11.50 dém Q factor 527.6
L ) - L )i ) L

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

ctrum o rectrum =
Ref Level 30.00 dém  Offset 12,50 dB & RBW 300 kHz Ref Level 20,00 dém  Offset 12,50 db & RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT I Att 30de SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 16.47 dBm| ™Il 16.74 dBm|
2.5985760 GHZ| ML 2.5389360 GHz
20 Ml 20
& | paB X 26.00 dB| N ndg X 26.00 dB|
04 i el It el i 9.970000000 MHZ| 104 e AT L s P T 9.730000000 MHZ]
Ji Q factor 254.6| { Q factor \ 260.9]
/
od 7 od : T
BUE! ¥ -10d a{
[ |
20 d (' 20 di ¥
- L
K 30 =
2L 7 7 T
L~ - [ N
-40d -40 d
50 df -50 di
60 d -60 db
CF 2,535 GHz 1001 pts Span 20.0 MHZ CF 2.535 GHz 1001 pts pan 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2,538576 GHz 16.47 dBm ndB down 9.97 MHz ML 2.538538 GHz 16.74 dBm ndB down 9,73 MHZ
TL 1 2,530005 GHz -9.62 dém ndé 26.00 dB TL 1 2.530085 GHz -9.49 dBém ndé 26.00 d8
T2 1 2,539975 GHz -9.87 dBm Q factor 254.6 T2 1 2.539815 GHz -8.14 dBm Q factor 260.9
L I ) - ( It ] I

Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

pectrum
Ref Level 30.00 dém  Offset 12,50 db & RBW 300 kHz Ref Level 20,00 dém  Offset 12,50 db & RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT I Att 30de SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 13.60 dBm)|
2.5295750 GHz
20 20 =
i ndB 26.00 dB| T 26.00 dB|
- [ Y, P G SR, 14.476000000 MHz| o )N AP A P 14.386000000 MHZ]
T Q factor \\ 174.9) | Q facto? \ 175.8)
0d | 0 d |
o N ;
04 10 d —
! 7 1
2 . 20 di / \
20 d 20 T "
Ao o \
PR S P AN I T
AT \\‘J‘, AS AV el
41 o
-50 d -50 di
60 d -60 db
CF 2,535 GHz 1001 pts Span 30.0 MHZ CF 2.535 GHz 1001 pts pan 30.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 2531733 GHz 14.38 dBm ndB down 14.476 MHz ML 2.529575 GHz 13.68 dém ndB down 14,386 MHz
TL 1 2527867 GHz -10.92 dém ndé 26.00 dB TL 1 2.527777 GHz -12.65 dém ndé 26.00 d8
T2 1 2,542343 GHz -12.06 dém Q factor 174.9 T2 1 2.542163 GHz -12.78 dém Q factor 175.8
L I ) - L I ) L

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG1N2419B

LTE Band 7

Middle Channel / 20MHz / QPSK

Middle Channel / 20MHz / 16QAM

J

J

ctrum &3 pectrum &3
Ref Level 30.00 dém  Offset 12,50 dB & RBW 300 kHz Ref Level 20,00 dém  Offset 12,50 db & RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode Auto FFT I Att 30de SWT  18.5ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 3.90 dBm| ™Il 12.75 aBm)|
2.5908840 GHZ| 2.5393620 GHz
= ndB 26.00 dB| « M1 ndB 26.00 dB)|
e e - 18941000000 MHz| e X - A 10.101000000 MHz]
10 d P W furen RN p 10 d . . LN e
! Q factor A 133.9) [§ "' T afactor 4 \l 132.9)
ad { od |
iy J 0d i
] 7
i I
20 d 20 di
i
Wil nJ L) ;f
AT = . ; Qs
(A TS e et Nl o A ' M
-40d -40 d
-50 d -50 di
-60 df -60 di
CF 2,535 GHz 1001 pts Span 40.0 MHZ CF 2.535 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 2,530884 GHz 13.90 dBm ndB down 18.541 MHz ML 2.533362 GHz 12.75 dém ndB down 19,101 MHz
TL 1 252541 GHz -11.84 dém ndé 26.00 dB TL 1 2.52545 GHz -13.17 dém ndé 26.00 d8
T2 1 2,544351 GHz -12.93 dém Q factor 133.6 T2 1 2.54455 GHz -12.62 dém Q factor 132.6
(] [ ] [

Middle Channel / 5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

ctrum o rectrum =
Ref Level 30.00 dém  Offset 12,50 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 12,50 db & RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 13.00 dBm| 19.67 dBm|
2.53597900 GHz 2.5381370 GHz
= e 26.00 dB| @ 26.00 dB|
4.935000000 MHZ| Aty SN - 9.750000000 MHZ]
d e Ve e, d
W i s 5139 0 7 Qracror =\ 260.3
!
ad ! 4 ] A
/ \ / |
4 4 o 2
-0 7 i -10 ] \\
20 d rf ; 20 d f’ ¢
/ L \
i\ S ) Lt (Ao I et (LR g g o I - Y
T i [~
-40 dam=
-50 d -50 di
60 d -60 db
CF 2,535 GHz 1001 pts Span 10.0 MHZ CF 2.535 GHz 1001 pts pan 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2,535979 GHz 13.00 dBm ndB down 4.935 MHz ML 2.538137 GHz 14.67 dBm ndB down 9,75 MHz
T1 1 2532542 GHz -13.03 dém nds 26.00 d8 T1 1 2.530105 GHz -10.98 dBm nds 26.00 da
T2 1 2,537473 GHz -13.25 dém Q factor 513.9 T2 1 2.539855 GHz -11.44 dBm Q factor 260.3
L I ) - L I ] b

Middle Channel / 15MHz / 64QAM

Middle Channel / 20MHz / 64QAM

pectrum
Ref Level 30.00 dém  Offset 12,50 dB & RBW 300 kHz Ref Level 20,00 dém  Offset 12,50 db & RBW 300 kHz
o Att 30dE SWT  12.6ps @ VBW 1MHz  Mode Auto FFT I Att 30de SWT  18.5ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 3.25 ABm| ™Il 11.60 dBm)|
2.5400350 GHZ| 2.5379170 GHz
20 20
ndg M1 26.00 dB| nde 26.00 dB|
4 ool \ P B 14.625000000 MHz| . . TBw o 1B.861000000 MH]
o T = B q factor 173.7] n [ ad R A 134.6|
od / 0d | \
-tod - f Z10d | L;
7 T ¥
20 d 20 d ‘\
[
a / b e
; S ey e R L PPy L i ey
AN e b R e # (I PNPY N SUY et
-40 -40 df
-50 d -50 di
-60 df -60 di
CF 2,535 GHz 1001 pts Span 30.0 MHZ CF 2.535 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 2,540035 GHz 13.25 dém ndB down 14.625 MHz ML 2.537917 GHz 11,69 dBm ndB down 18,661 MHz
TL 1 2527747 GHz -13.01 dém ndé 26.00 dB TL 1 2.525649 GHz -15.82 dém ndé 26.00 d8
T2 1 2,542373 GHz -12.57 dém Q factor 173.7 T2 1 2.54451 GHz -14.561 dém Q factor 134.6
L I ) - L I ) L

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG1N2419B

Occupied Bandwidth

Mode LTE Band 7 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK [16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Middle CH - - - - 4.49 4.48 9.01 8.95 | 13.49 | 13.43 | 17.82 | 17.94
Mode LTE Band 7 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
256 256 256 256 256 256
Mod. 4QAM 4QAM 4QAM 4QAM 4QAM 4QAM
od 64Q QAM 64Q QAM 64Q QAM 64Q QAM 64Q QAM 64Q QAM
Middle CH - - - - 4.48 - 9.01 - 13.46 - 17.86 -
TEL : 886-3-327-3456 Page Number : A7-6 of 25
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG1N2419B

LTE Band 7

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

ctrum &3 pectrum &3
Ref Level 30.00 dém  Offset 12,50 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 12.50 db & RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT I Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 14.73 dBm| 13.75 dBm)|
2.53400100 GHz 483000 GHz
= g Oce By 4.485514486 MHZ| « 524476 MHe]
T1 ey A, oo ARt ] L -
04 - VA - ) ] wd , .
! \ |
od | 0 .
{ \ / \
BUE + -10d
[ ] /
20 d 20 di
/
a0 " \‘ 30 /
E - R E
b\ S b R AT I LA A
Vb o
50 df -50 di
-60 df -60 di
CF 2,535 GHz 1001 pts Span 10.0 MHZ CF 2.535 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2,534001 GHz 14.73 dBm ML 2.53483 GHz 13.75 dém
TL 1 2.8327522 GHz 9.55 dém oce Bw 4.485514486 MHz T1 1 2.5327722 GHz 7.92 dam oce Bw 4. 475524476 MHZ
T2 1 25372378 GHz 10.97 dBm T2 1 2.5372478 GHz 9.00 dém

L )i ] -

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

L )

ctrum o rectrum =
Ref Level 30.00 dém  Offset 12,50 dB & RBW 300 kHz Ref Level 20,00 dém  Offset 12,50 db & RBW 300 kHz
o Att 30dE SWT  12.6ps @ VBW 1MHz  Mode Auto FFT I Att 30de SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
@17k Max (@17 Max
™Il 16.68 dBm| ™Il 15.70 dBm)|
0 M1 2.5960190 GHZ| - 2.5311640 GHz
1~ X OccBr 9.010989011 MHZ| £.951048951 MHZ]
[E% IS P P A A
10d 104d [
/ / \
od 0d
i / \
-10 d 1 ‘1 10 d ) |
20 d 20 di !
30 AN 30
A AR A I
-40d -40 d
50 df -50 di
60 d -60 db
CF 2,535 GHz 1001 pts Span 20.0 MHZ CF 2.535 GHz 1001 pts pan 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2,536019 GHz 16.68 dBm ML 2.531164 GHz 15.70 dBm
TL 1 25304845 GHz 11.40 dém Oce Bw 9.010985011 MHz TL 1 2.5305245 GHz 9.19 dém Oce Bw 8.95104B951 MH2z
T2 1 25394955 GHz 10.98 dBm T2 1 2.5394755 GHz 10.75 dBm
L I ) - L I ] b
3 6: .
pectrum
Ref Level 30.00 dém  Offset 12,50 dB & RBW 300 kHz Ref Level 20,00 dém  Offset 12,50 db & RBW 300 kHz
o Att 30dE SWT  12.6ps @ VBW 1MHz  Mode Auto FFT I Att 30de SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
@17k Max (@17 Max
™Il 14.62 dBm| ™Il 13.97 dBm)|
0 2.5290060 GHZ| - 2.5289460 GHz
o Occ By 13486513487 MHz| : Occ B 13426573427 MHz]
Y - mrrnry, | AP, J j— o b2
104 f \ v e T A 104 o e i
od ] od l\
/ ! \
20 d 20 d i
d \
. (", |
h [V P T -
~ o N
Tt
4B
50 df -50 di
60 d -60 db
CF 2,535 GHz 1001 pts Span 30.0 MHZ CF 2.535 GHz 1001 pts pan 30.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2,529006 GHz 14.62 dBm ML 2.528548 GHz 13.97 dém
TL 1 25283167 GHz 10.87 dém Oce Bw 13.486513487 MHz TL 1 2.5282867 GHzZ 8.63 dBm oce Bw 13.426573427 MHz
T2 1 25418032 GHz 10.71 dBm T2 1 2.5417133 GHz 8.74 dBm

L I ]

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG1N2419B

LTE Band 7

Middle Channel / 20MHz / QPSK

Middle Channel / 20MHz / 16QAM

ctrum &3 pectrum &3
Ref Level 30.00 dém  Offset 12,50 dB & RBW 300 kHz Ref Level 20,00 dém  Offset 12,50 db & RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode Auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 14.70 dBm| ™Il 12.93 dBm)|
20 2.5985960 GHZ| - 2.5342010 GHz
‘u(;n Bu 17.822177822 MHz| M1 Oce B 17.042057942 MH]
T Fln e U . .
104 e fe e f et vpa mhd: 10 d 7 e v
| | | |
od od ; i
i |
BUE! f -10d
[ / ‘
204 J \ 0 d / y
] Lf- | L
E - e 30 B v
ool g v VN Sy PN o TR
-40d -40 d
50 df -50 di
60 d -60 db
CF 2,535 GHz 1001 pts Span 40.0 MHZ CF 2.535 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2,538596 GHz 14.70 dBm ML 1 2.534201 GHz 12.93 dBm
T1 1 25260839 GHz 8.86 dBm oce Bw 17.822177822 MHz T1 1 2.526009 GHz 9.75 dBm oce Bw 17.942057942 MHz
T2 1 25439111 GHz .05 dbm T2 1 2.543951 GHz 8.10 dbm

L )i

Middle Channel / 5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

L ) ]

ctrum o rectrum =
Ref Level 30.00 dém  Offset 12,50 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 12,50 db & RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT I Att 30de SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 3.26 dBm| ™Il 15.25 aBm)|
0 2.53452000 GHz - 2.5318030 GHz
GE! Occ B 4.475524476 MHZ 9.010989011 MHZ]
- N _ L 1 =t |
10d 104d
7 v & ¥ {
|
{ P /
od - v 0 :
/ \ !
BUE! ! \ -10d
/ \ / \
" 20 di i |
a0 l 4
| PN R RS R Y N
-40 d
50 df -50 di
60 d -60 db
CF 2,535 GHz 1001 pts Span 10.0 MHZ CF 2.535 GHz 1001 pts pan 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2,53452 GHz 13.26 dBm ML 2.531603 GHz 15.25 dBm
T1 1 2.5327622 GHz 8.60 dBm oce Bw 4. 475524476 MHz T1 1 2.5304845 GHz 8.68 dBm oce Bw 9.010989011 MHZ
T2 1 25372378 GHz 7.00 dBém T2 1 2.5394955 GHz 8.64 dBm
L I ) - L I ] b
3 1562 . 1
pectrum
Ref Level 30.00 dém  Offset 12,50 dB & RBW 300 kHz Ref Level 20,00 dém  Offset 12,50 db & RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT I Att 30de SWT  18.5ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 2.59 aBm)| 12.66 dBm|
0 2.5993460 GHZ| - 2.5272880 GHz
Occ Bwy 13.456543457 MHz| 1 17.862137862 MHz]
T A X 12 T 2
10 df f- = = L ‘i 10 d o T A g ¥}
g | 4 |
0 T + 0 /
{ |
04 10 d
T
| \ / |
z0d . 20 d 3 LS
| \ \
30 i A 30 Nl
Aty AR L A i hptvr i S
-40d -40 d
50 df -50 di
60 d -60 db
CF 2,535 GHz 1001 pts Span 30.0 MHZ CF 2.535 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2,539346 GHz 12.53 dém ML 2.527288 GHz 12.66 dém
T1 1 2.5282567 GHZ 7.81 dém oce Bw 13.456543457 MHz T1 1 2.5260889 GHz 7.87 dam oce Bw 17.862137B62 MHz
T2 1 25417133 GHz 7.69 dém T2 1 2.543951 GHz 8.74 dBm

L I

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG1N2419B

Conducted Band Edge

LTE Band 7 / 5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrur ué,:' Spectrum
Ref Level 30.00 dBm  Offset 12.50 dB Mode Auto Sweep Ref Level 30.00 dem  Offset 12.50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvoPwr [@1 avoPwr
Limit ¢heck [ SPURIOGEGHEEKAES_ PAES
20 abipe_§PURIOUS LINE ABS o0 dhipe_$PURIOUS LINE ABS PASS
10 dBm “ 10 dBm n\
0de fJ \k 0 dem } \
-10 dBm I \ -10 dBm / l
SPURIDUS_LINE_ABS ! ‘l -20 dem I} l I
30 dem / .\“ -30 dBm f \
-40 dam o ~4ldem lJ' - §
R = i ) N RO O T O :
50 dem A S0 B!
60 dem -60 dBm
Start 2.475 GHz 10005 pts Stop 2.505 GHz | || Start 2.565 GHz 10005 pts Stop 2.595 GHz
Spurlous Emissions Spurious Emissions
Rangelow | Rangeup | RBW |___Frequency | Powerabs |  Alimit Rangelow | Rangeup | RBW | Frequency | PowerAbs | Alimit
2.475 GHe 2404 GH2 1.080 MHz 2.48838 GHz =40.25 dim -15.25 dB 2.565 GHz 2.570 Ghz 100.000 kHz 2.56067 GHz 20.75 dBm -5.25 d8
2,494 GHz 2.456 GHz 1,000 MHz 2,49494 GHz -37.12 dém -24.12 dB 2.570 GHz 2.571 GHz 100.000 kHz 2.57001 GHz -17.60 dBm -7.60 d8
2436 Gz 2.499 GHz 1.000 MHz 2.49893 GHz -34.73 dém -24.73 dB 2.571 GHz 2.575 GHz 1.000 MHz 2.57120 GHz -33.03 dBm -23.03 dB
2.499 GHz 2.500 GHz 100,000 kHz 2.50000 GHz -17.06 dBm -7.06 d& 2575 GHe 2 578 Ghs 1,000 Mz 2 e755a oHe ~37.20 dom 2429 db
2.500 GHz 2.505 GHz 100,000 kHz 2.50033 GHz 20,40 dBm -9.60 dB 5576 CHz 5595 GH2 1.000 MH2 5.67716 GHz 39 47 dBm 14.47 dB
) ] wnnn ‘ ' ‘ : :

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

] ] o
Spectrur Spectrum
Ref Level 30.00 dBm  Offset 12,50 dB Mode Auto Sweep Ref Level 30,00 dBm Offset 12.50 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvoPwr [@1 avoPwr
Limit §heck PARS | SPURIGHE GHEEKARS_ PAES
20 dbife_BPURIOUS LINE ABS A o0 chife—$PURIODS LINE ABS PASS
10 dem 10 dém
ods
-10 dam \—l
SPURIDUS_LINE_ABS [
-30 dBm
\‘ ™
B "
-40 dem et d 40 dBm N -
-50 dBm -50 dBm
60 dam 50 dBm
Start 2.475 GHz 10005 pts Stop 2.505 GHz | || Start 2,565 GHz. 10005 pts Stop 2.595 GHZ
Spurious Emissions Spurious Emissions
Range Low RangeUp | REW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Freguency | __powerabs |
2.475 GHz PR Cudt 1.000 tiHz 249370 GHz -35.77 dBm -10.77 dB 2.565 GHz 2.570 GHz 100.000 kHz 2.56677 Ghz .07 dBm -23.03 dB
2,494 GHz 2,496 GHz 1,000 MHz 249577 GHz -33.64 dém -20.64 de 2,570 GHz 2,571 GHz 100,000 kHz 2,57000 GHz -26.36 dBm -16.36 dB
2.496 GHz 2.489 GHz 1.000 MHz 2.49896 GHz -28.45 dBm -18.45 de 2.571 GHz 2.575 GHz 1.000 MHz 2.57215 GHz -31.13 dbm -21.13 dB
2,499 GHz 2,500 GHz 100,000 kHz 2,50000 GHz -25.52 dém -15.52 dB 2.575 GHz 2.576 GHz 1,000 MHz 257591 GHe 36 14 dBm 2314 de
2,500 GHz 2,505 GHz 100,000 kHz 2,50304 GHz 5,97 dém -23.03 dB 5576 CHz 5595 GH2 1000 MHz 5 57575 GHz ~35.44 dBm 1544 B
T
I - I )

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG1N2419B

LTE Band 7 / 5MHz / 16QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

Spectrur

=)

Ref Level 30.00 dBm
SGL Count 100/100

Offset 12.50 dB Mode Auto Sweep

Spectrum

Ref Level 30,00 dém
SGL Count 100/100

Offset 12.50 dB Mode Auto Sweep

@1 AvoPwr [@1 avoPwr
Limit ¢heck PARS | SPURIGHE GLNEKABS_ PAES
o0 dhife_BPURIOUS LINE ABS ASS 20 chife_$PURIOUS LINE_ABS PAES
10 dBm ﬂ 10 dBm :
ode {l 0 dBm |
-10 dBm \ -10 dem I‘
SPURIDUS_LINE_ABS L -20 dBm } l [
30 dem -30 dBm
0 . . FVFAN 4o dom J AL A
Ry 4 dBm—— AT g O | " )
50 derm: .,»% |
-60 dBm -60 dBm
Start 2.475 GHz 10005 pts Stop 2.506 GHz | |[[Start 2.565 Rz 10005 pts Stop 2.595 GHZ
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | Powerabs |  Atimit Rangelow | Rangeup | RBW | Frequency | __Powerabs | ALimit
2.475 GHz 2.494 GHz 1.000 MHz 249169 GH2 -38.42 dBm -13.42 dB 2,565 GHz 2.570 GHz 100.000 kHz 256964 GHz 19.99 dBm -10.01 de
2,494 GHz 2,496 GHz 1,000 MHz 2.49599 GHz -37.83 dém -24.83 d& 2.570 GHz 2.571 GHz 100.000 kHz 2.57000 GHz -18.36 dBm -8.36 dB
2436 Gz 2.498 GHz 1.000 MHz 2.49637 GHz -33.69 dbm -23.69 db 2.571 GHz 2.575 GHz 1.000 MHz 2.57100 GHz -32.20 dBm -22.20 dB
2.499 GHz 2.500 GHz 100,000 kHz 2.50000 GHz -19.16 dBm -9.16 dB 2.575 GHz 2.576 GHz 1,000 MHz 2 57584 GHe 38,00 dBm 2500 db
2.500 GHz 2.505 GHz 100.000 kHz 2.50032 GHz 19.99 dém -10.01 d& 2.576 GHz 2.595 GHz 1,000 MHz 2.57762 GHz -37.56 dBm -12.56 dB
Y
Il - | >

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

yectrur

Ref Level 30.00 dBm
SGL Count 100/100

Offset 12.50 dB Mode Auto Sweep

Spectrum

Ref Level 30,00 dém
SGL Count 100/100

Offset 12.50 dB Mode Auto Sweep

@1 AvoPwr [@1 avoPwr
Limit ¢heck [ SPURIOGEGHEEKAES_ PAES

20 dbﬁ_{“‘.‘ BPURIOUS ) INE_ABS 20 th_llP SPURIOUS _LINE_ABS PASS

10 dBm 10 dBm

o JV U p e "l\

-10 dem { 10 dBm l

SPURIDUS_LINE_ABS | J -20 dBm \ T

30 dom 30 dem

e
I J \ .
-4 dem oo -40 dBm
Ry W (e T

-50 dBm -50 dBm

60 dem -60 dBm

Start 2.475 GHz 10005 pts Stop 2.505 GHz | |[Start 2.565 GHz 10005 pts Stop 2.595 GHz

Spurious Emissions Spurious Emissions

Rangelow | Rangeup | RBW |___Frequency | Powerabs |  aLimit Rangelow | Rangeup | RBW | Frequency | PowerAbs | Alimit
2.475 GHz 2.494 GHz 1.000 MHz 2.45875 GHz -36.62 dBm -11.62 d8 2.565 GHz 2.570 Ghz 100.000 Kz 2.56764 GHZ 5.3 dbm -24.07 dB
2.494 GHz 2.456 GHz 1,000 MHz 2,49585 GHz -34,09 dBm -21.09 d 2.570 GHz 2.571 GHz 100.000 kHz 2.57001 GHz -28.32 dBm -18.32 dB
2.496 GHz 2.499 GHz 1.000 MHz 2.49850 GHz -30.62 dBm -20.62 dB 2.571 GHz 2.575 GHz 1.000 MHz 2.57251 GHz -33.99 dBm -23.99 dB
2.499 GHz 2.500 GHz 100,000 kHz 2.50000 GHz -27.42 dBm -17.42 dB 2575 GHe 2 e76 e 1,000 Mz 2 erees oHe ~36.83 dom o83 de
2500 GHz 2508 Sz SO0.000 kHz 250333 GHz 5.15 dm -23.85 d8 2.576 GHz 2.595 GHz 1,000 MHz 2.57680 GHz -38.14 dBm -13.14 dB
Y
| - I [ e

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON

LAB.

FCC RADIO TEST REPORT

Report No. : FG1N2419B

LTE Band 7 / 5MHz / 64QAM

Spectrur || spectrum o
Ref Level 30.00 dBm  Offset 12,50 dB Mode Auto Sweep Ref Level 30,00 dBm Offset 12.50 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvoPwr [@1 avoPwr
Limit ¢heck PAES [ SPURIOGEGHEEKAES_ PAES
20 dbﬁ_{“‘.‘ BPURIOUS ) INE_ABS ABS 20 dhi‘\LI‘E SPURIOUS _LINE_ABS PASS
|
10 dBm n 10 dBm H
ode \l 0 dBm
-10 dBm ‘\ -10 dem f|
SPURIDUS_LINE_ABS ' T -20 dem ! I
30 dem | 30 dBm
40 dem , ‘i \ 40 dBm / \ L| [ | |
X N AW T K\l f o ™ NIRRT ="' Wl N
-50 dam aﬂ dﬂ;“ o
60 dem -60 dBm
Start 2.475 GHz 10005 pts Stop 2.506 GHz | |[[Start 2.565 Rz 10005 pts Stop 2.595 GHZ
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  Alimit Rangelow | Rangeup | RBW | Frequency | PowerAbs | Alimit
2.475 GHz 2.494 GHz 1.000 MHz 249297 GH2 -42.54 dBm -17.54 d8 2.565 GHz 2.570 GHz 100.000 kHz 2.56966 GHz 18.83 dBm -11.17 d&
2,494 GHz 2,496 GHz 1,000 MHz 2,49456 GHz -40.84 dém -27.84 d& 2,570 GHz 2,571 GHz 100,000 kHz 2,57001 GHz -18.43 dBm -5.43 dB
2.496 GHz 2.499 GHz 1.000 MHz 249896 GHz -36.18 dbm -26.15 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57137 GHz -32.57 dBm -22.57 dB
2.499 GHz 2.500 GHz 100,000 kHz 2.49999 GHz -18.99 dBm -8.99 dB 2.575 GHz 2 578 Ghs 1,000 MHz 2 e7016 CHe 39,01 dBm 2601 de
200 GHz 2.505 GHz 100.000 kHz 2.50036 GHz 18.98 dBm -11.02 d8 2.576 GHz 2.595 GHz 1.000 MHz 2.57811 GHz -38.00 dBm -13.00 dB
il ' - I e
Date: 21
] ] o
pectrur Spectrum
Ref Level 30.00 dBm  Offset 12,50 dB Mode Auto Sweep Ref Level 30,00 dBm Offset 12.50 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvoPwr [@1 avoPwr
Limit ¢heck [ SPURIOGEGHEEKAES_ PAES
20 dbﬁ_{“‘.‘ BPURIOUS ) INE_ABS 20 dhi‘\LI‘E SPURIOUS _LINE_ABS PASS
10 dBm 10 dBm
o ds r ol || Py 1
-10 dem ; 10 dBm ‘\
SPURIDUS_LINE_ABS ! -20 dem: \ I
30 dem J -30 dem \
-40 dem ——— M' - - -40 dBm
| k !
50 dem -50 dBm
60 dem -60 dBm
Start 2.475 GHz 10005 pts Stop 2.505 GHz | |[Start 2.565 GHz 10005 pts Stop 2.595 GHZ
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW |___Frequency | Powerabs |  aLimit Rangelow | Rangeup | RBW | Frequency | PowerAbs | Alimit
2475 GHz 2.494 GHz 1.000 MHz 2.45993 GHz -37.10 dBm -l2.10 d8 2.565 GHz 2.570 GHz 100.000 kHz 2.56679 GHZ 478 dBm -25.22 0B
2,494 GHz 2,496 GHz 1,000 MHz 2,49579 GHz -32.44 dém -19.44 d& 2,570 GHz 2,571 GHz 100,000 kHz 2,57001 GHz -28.57 dBm -18.57 dB
2.496 GHz 2.489 GHz 1.000 MHz 2.49673 GHz -32.04 dBm -22.04 de 2.571 GHz 2.575 GHz 1.000 MHz 2.57387 GHz -32.19 dbm -22.19 dB
2.499 GHz 2.500 GHz 100,000 kHz 2.49999 GHz -29.46 dBm -19.46 dB 2.575 GHz 2 578 Ghs 1,000 MHz 2 57009 ohe “3c 79 dBm 2279 de
2.500 GHz 2.505 GHz 100.000 kHz 2.50168 GHz 5.46 dém -24.54 d8 2.576 GHz 2.595 GHz 1.000 MHz 2.57603 GHz -38.25 dBm -13.25 dB
Y
il - I [ e
21. 11:5
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG1N2419B

LTE Band 7 / 10MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrur || spectrum o
Ref Level 30.00 dBm  Offset 12,50 dB Mode Auto Sweep Ref Level 30,00 dBm Offset 12.50 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvoPwr [@1 avoPwr
Limit §heck PABS [ SPURIOGEGHEEKABS_ PAES
20 dbﬁ_{“‘.‘ BPURIOUS ) INE _ABS ABS 20 th‘n‘E SPURIOUS _LINE A‘L;\. PASS
10 dem ” 10dBm ﬁ
0 da !J L 0 dem ] l
-10 dBm f l -10 dem H ‘1
anane | 1 -20 dem I
SPURIOUS_LINE_ABS llI \ ’ l [
-30 dBm -30 dem
40 dem 1y i \t 40 dBm .!J | . [ '
T A A I | f\ A J LU T I
50 dem b, "
k| W R
-60 dam 60 dBm
Start 2.475 GHz 10005 pts Stop 2.51 GHz | (| Start 2.56 GHz 10005 pts Stop 2.595 GHZ
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | PowerAbs |  Alimit Rangelow | Rangeup | RBW | Frequency | PowerAbs | Alimit
2478 GHE 2.490 GHz 1.000 MHz 249019 GHz ~40.61 dam -15.51 db 2,560 GHz 2.570 Gz 100.000 kHz 2.56938 GHz 20.82 dBm -5.16 db
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2475 GHz 2.490 GHz 1.000 MHz 2.45024 GHz -33.28 dBm -B.28 dB 2.555 GHz 2.570 GHz 100.000 kHz 2.56609 GHZ 2.02 dBm -27.98 0B
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